


4 



Army Heaith Promotion 
and Preventive Medicine 

WASTEWATER TREATMENT PLANT 
PERFORMANCE EVALUATION 

SOLO POINT WASTEWATER TREATMENT PLANT 
PROJECT NO. 32 .. EE ... OSYl·07 
FORT LEWIS, WASHINGTON 

29 NOVEMBER ... 7 2006 

DESTRUCTION NOlle]!; - Destroy by "llymethod thahvill prevent disclosure 01' contenill ox' ncomt:nu:tion oftiu, document. 



r:r:I 

~ 

~ 
~ 

U.S, ARMY CENTER POR HEAL TH PROMOTION AND PREVENTIVE MEDICINE 

The U.S. Army Center for Heafch Promotion and Preventive Medicine (USACHPPM) lineage 
can be traced back over 50 years to the Army Industrial Hygiene Laboratory. That organization was 
established at the beginning of World War 1/ and was under the direct jurisdiction of The Army 
[...]
(19708) constant speed models and lacked modern electronic controls. Plant personnel estimated 
the pumping rate at approximately 7 mgd. No flow measurement was available on this pump or 
on the return line. A level sensor in the trickling filter feed wetwell controlled a throttling valve in 
the recirculation line to maintain a constant flow over the filters. Therefore, the recirculation 
was increased as plant influent decreased and vice versa. The flow across the trickling 
remained constant, regardless of the influent flow rate. (Note: Variable speed pumps would 
allow treatment to be optimized with better control of trickling filter flow rates.) Prior to 
secondary clarification, a portion of the trickling effluent was pumped to the 
thickener as '~dilution water" to facilitate sludge settling. 

2) Broken plastic trickling filter media was observed on the top of the filters. 

d. Secondary Clarification. Secondary clarification was provided by two parallel, VAl I.II.UI!;I.l 

center feed secondary clarifiers. sludge was pumped to the sludge thickener. 
pumps were (19708) constant pumps 

·1""'·1·h~.rl ,.,~""'I .. ~_+ flowed to the chlorine contact chambers. 

e. Ulsnntectllon. 

years. 

4 



Report No. 32-EE-05YI-07, 29 November -7 December 2006 

thiosulfate metering pumps. It automatically adjusted the feed rate to maintain compliance with 
the residual chlorine permit limit. 

f. Grease Collection. Grease and scum skimmed from the clarifiers and CCCs were pumped 
to a rectangular grease vault. Once per week, the grease was pumped to a grease concentrator 
and then deposited in a dumpster. The grease was further dewatered in a dedicated drying bed 
before disposal as solid waste. 

g. Sludge Management. 

1) Sludge Thickener. 

a) A circular (45-ft diameter) sludge thickener was used to increase the solids content 
of primary and secondary sludge before it w~s sent to the digesters. Dilution water from the 
trickling filter was added to the thickener to maintain aerobic conditions. 

b) Approximately 16,000 gpd of thickened sludge was pumped from the thickener to 
the primary digester. The thickener produced sludge with a total solids concentration of 3.1 
percent with a total volatile solids component of 82 percent, based on 2006 WWTP data. 
Supernatant was returned to the primary clarifier influent. 

2) Sludge Digesters. 

a) Sludge was digested in a two-stage anaerobic process consisting of one or two 
mixed, heated primary digesters followed by one unheated secondary digester. Only one 
primary digester was in at the of sampling. The other digester was alit of service 
cleaning and maintenance. Approximately 16,000 gal/day of raw sludge was pumped to the 
4~0,000 gallon primary ...... §O, .... I:II.' ....... 

5 



Report No. 3 2-EE~05Y 1-07, 29 November - 7 December 2006 

c) Cracks and evidence of leaking gas (Le., bubbles when wet) were observed in the 
cover/roof of primary digester No.2. Leaking gas may contribute to air emissions, inefficient 
operation ,and unsafe working conditions. 

3) Biosolids Drying Beds. A total of24 binsolids drying were available. 'the beds 
had an asphalt base with no sand layer or underdrains; drying was by evaporation only, and 
resulted in inadequate drying during the wet season. Installation personnel indicated that valves 
feedIng digester biosolids to drying beds were not water tight. When attempting to feed 
biosolids to one drying bed, biosoHds leaked through valves to other beds. A roof was in place 
over the entire biosolids drying bed area to prevent precipitation from contacting the drying 
biosolids. A project was approved to replace the deteriorated roof covering. The Vl\VTP treats 
and processes approximately 120 dry to'ns ofbiosolids annually (based on 2004 and 2005 data). 

4) Biosolids Composting, Beneficial Reuse, and Disposal. 

a) After drying, the biosolids were typically composted to Class A standards at Fort 
Lewis' SequaHtchew Creek Bco-Park and Earth Works or hauled by a licensed biosolids 
handler to a permitted beneficial use facility (Fire Mountain Farms, Inc.). That facility applied 
the biosolids at two sites in Lewis County, WA (Burnt Ridge Ranch and Lincolm Creek Unit). 

. . b) Recent concerns about the petroleum hydrocarbon content of the biosolids resulted 
in the temporary landfill disposal of biosolids. Cornposting of the biosolids in a covered and 
contained area (Le., runoff from the area drains to W\VTP) would eliminate concerns 
potential total petroleum hydrocarbon (TPH) runoff during composting. 

c) installation was to ""' ..... '·hn' 

incorporate improved biosolids dewatering (e.g., filter press, SUlJIU-['UW 

site composting under the roof. Mechanical dewatering 
18 

6 



Report No. 32~EE-05YI-07, 29 November -7 December 2006 

2) Automatic samplers were programmed to collect modified time composite samples, 
where samples were colleded less frequently during typical low flow periods (e.g'$ at night). 
The NPDES permit requires samples to be representative of the "volume and nature" of the 
monitored discharge. Although a modified time composite may be representative of the volume 
during dry periods) it would not be representative during and after precipitation events when 
sanitary sewer is subject to infiltration and inflow. 

6. STAFFING EVALUATION. 

a. the time of the evaluation, five personnel operated the WWTP and another served 
primarily as a lab technician. One operator h.ad recently retired and another was re~assigned to 
sewer maintenance. The low staffing levels required personnel to work significant overtime to 

, cover routine operations. Operators were often required to perform lab tests in addition to their 
normal operator responsibilities. One additional operator and one additional lab technician 
would relieve the overtime burden on the existing staff. The WWTP supervisor did not serve as 
an "active operator/' . he had other supervisory responsibilities. 

b. Together~ the five operators and lab technician possessed two Group three Group 
and one Group IVlicense. Per Washington Administrative Code (WAC) 173~230, WWTP is 
a Class plant (secondary treatment WWTP~ with a design flow between 1 and 10 MGD~ WAC 
173-230). The code further states that the "operator in responsible charge" must be certified 'at a 
level that is equal to or greater than the level of the plant. The "operator in responsible charge'~ 
is defined as "the individual who is routinely in " A \VWTP 
requires a Group III (or higher) "operator in responsible charg~," with at least a II 
"operator in charge of each shift." While permit does not specify 
requirements certification of 420-49 
Services) states (in paragraph 2-4) that "utility plant ooerato,rs 
certifiqation the which are located"; 

1 

7 



No. 29 November - 7 December 2006 

Wastewater 
Treatment 
Plant (\I rn 

Influent 

Effluent 

TPIN 
24-Hour Flow 
Composites 
andGrdbs 

24-Hour Flow 
1 CLIN I Composites 

and Grabs 

24-Hour Flow 
1 CLEF I Composites 

and Grabs 

Trickling Filter I TFIN 
Influent 

I 24-Hour Flow 
Co~£o~ites 

24-Hour Flow 

Filter Effluent I '!FIEF I Composites 
and Grabs 

I I 24-Hour Flow West Trickling 
TF2EF Composites Filter Effluent 

and Grabs 

Three 
consecutive 
24-hour 
periods 

1 Three Ii I BOD, TPH (diesel and lube 
~:; ve Oil Ammonia Nitrogen, NOzIN03-N, TKN. 

. ds TSS, Total Metals 
~no . 

1 Three consecutive 
24-hour I Same as above. 

periods 

Three I consecutive 
24-hour I Same as above. 

perio~ 

1 Three consecutive 
24-hour I Same as above. 

periods 

consecutive 1 Three 
24-hour I Same as above. 

8 

the 

I Same as above. 



No. -'L.-£'£'-U') 

Secondary 
Clarifier 
Effluent 

Supernatant 

Primary 
Digester 

2CLEF 

IDSN 

December 2006 

Same as 

Same as above. 

as above. 

as above. 

9 

1'!V.,H'!V",-.t'l. ~, 

Total Volatile Solids (% of 
oil), Metals 

Flow composite~ samples [2CLIEF and 2CL2EF) were 
collected from es.ch clarifier effluent drain. The samplers 
were flow-paced via connection to an effluent flow meter. 
Equal amounts of each sample were combined to form a 
composite samplc~. 

Samples were coHected from the effluent end of each CCc. 
Flows were measured with the existing weirs and bubbler 
t:rnnsducers and flow meters. The two effluent samples were 
manually combined based on flow ratios. 

Samples were conected from the thickener effluent channel 

The sample was collected from the digester supernatant 
discharge (located on top of the digester) 

The was lDollected from the digester supernatant 
on top of the digester) 

The sample was collected from a sampling spigot in the 
thickener piping room. 

The sample was collected from a sampling spigot in the 
digester piping room. 

t'liaF>c:t ..... ",nlna room or from 

The sample "Was collected from the drying bed sludge in the 
north-east comer. WWfP personnel indicated the bed had 
been DOmed I'lDDI1:lximatejv 6 months 



Report No. 32-EE-05Yl-07, 29 November -7 December 2006 

2) The flow rates of individual "return flows" (e.g., primary clarifier sludge, secondary 
clarifier sludge and dilution water for the sludge thickener) were approximated by drawing down 
the level in the sludge thickener and filling it with a 'known volume during a known period of 
time. This procedure was performed using individual pumps and the combination of pumps 
operated during sampling. These approximate flow rates are presented in Table 3. 

Table 2. Influent and Effluent Flow Rate Measurements 

'" Field flow measurements generally have ± 10% error. Temporary equipment problems resulted in segments of 
-unusable data when flow measuring equipment was out of calibration. These segments were replaced with reliable 
data from another day with similar flow trends. 

Table 3. Pump System Characteristics. 

362 gpm ~293 gpm (0.422 mgd) 

354 gpm ~287 mgd) 

603 gpm ",,488 gpm 

10 



Report No. 32-EE-05YI-07, 29 November -7 December 2006 

the approximate flow rates from Table 3 to calculate mass loadings through unit processes. A 
summary of inputs and outputs (including flow rates) to each unit process is provided in Table 5. 

Table 4. Primary Clarifier Influent Flow Rate Measurements 

*Field flow-meaSurements generally have :±:10% error. 

Table 5. WWTP Unit Process Inputs and Outputs. 

WWTP influent (~2.50 mgd) .. 
Sludge Thickener 

supernatant .54 mgd) ~ 
Secondary Anaerobic Digester 

.016 .. 

Headworks effluent (-4.04 mgd) ~ 

Headworks/Preliminary 
Treatment 

(Screening and Grit 
Removal) 

Primary Clarifiers 

Sec:omiary Clarifiers 

Thickener 

... Anaerobic L§I "''''''U .. ,l'' 

11 

.... Primary Clarifier effluent 
mgd) 
.... Primary Clarifier sludge (-0.42 

Filter effluent 



Report No. 32~EE-05YI-07, 29 November-7 December 2006 

c. Wastewater Sampling Results. 

1) A summary of detected parameters for each wastewater sample is provided in 
Appendix B, Table B-1. A summary of parameters detected in WWTP influent, primary clarifier 
influent (Le., WWTP influent + recycle flows from WWTP processes), and effluent samples is 
provided in Table 6. Effluent concentrations were compared to applicable Washington marine 
surface water toxic substance criteria for the protection of aquatic life [WAC 173-201A, Table 
240(3)] (see Appendic C). It should be noted that the Washington toxic substance criteria apply 
to the receiving water, not the WWTP discharge; however, the criteria were comp'ared to effluent 
concentrations to screen for pollutants that have potential to impact receiving waters. . 

2) In addition to' conventional wastewater pollutants (e,g., BODs, TSS, ammonia) 
influent and effluent samples were "analyzed for toxic metals [from 40 CPR 122, Appendix D, 
Table III with Washington surface water criteria per WAC 173-201A, Table 240(3)], and 
toxic organic pollutants (VOCs, SVOCs, and 'pesticides/PCBs per 40 CPR 122, Appendix D, 
Table II) to provide data to support a planned pretreatment program. Additional pretreatment 
sampling will be conducted in May 2007 as part of an initial pretreatment evaluation and the 
detected toxic metals and organic compounds will undergo further analysis as pretreatment 
pollutants of concern. 

a) TPH was detected in influent and effluent 6) . .uU,.lY\,.IJl,H 

sample concentrations ranged from 2,.3 to 10.9 mglL. The discharge permit req~ires 
monitoring, does not include a concentration or mass limit. Washington not have a 
sUlface water quality for 

b) 
122, Appendix 
influent sanlple~s. 

12 



Report No. 32-EE-05YI-07, 29 November -7 December 2006 

Table 6. Parameters Detected in WWTP Influent andlor Effluent Samples. 

limit, bu~ monitoring 

Primary Clarifier Influent:: WWTP Influent + WWTP recycle flows 
J: estimated value ND: not detected WA TSC: Washington marine surface water toxic substance criteria for· the protection of aquatic life. 
Example: «5.00)::; the analyte was not detected above the 5.00 mg/L reporting limit 

13 



No. 32-EE-05YI-07, 29 November -7 December 2006 

14 



Report No. 32-EE~05Yl~07, 29 November -7 December 2006 

Table 6. Parameters Detected in WWTP Influent and/or Effluent Samples (continued). 

15 



Report No. 32-EE-05YI-07, 29 November -7 December 2006 

3) Laboratory quality assurance and quality control reports indicate that problems were 
encountered when analyzing some BODs samples. The analytical lab reported that the problems 
suggested a "toxic interference in the samples." Further review of the lab QAIQC led to the 
discarding of days 2 and 3 BOD5 data and two individual BOD results from day 1. 

4) A review of the concentration data indicates that pollutant concentrations generally 
decreased across each major unit process (primary, clarifiers, trickling filters and secondary 
clarifiers), as expected. However, the day 3 TSS result for secondary clarifier effluent was' 
uncharacteristically high and not consistent with the concentration reduction trend exhibited by 
the remainder of the data. The result suggest.s that a significant increase in TSS concentration 
(70 mg/L to 128 mg/L) occurred through the secondary clarifier, which is highly unlikely, 
especially considering the WWTP effluent concentration was 26.4 mglL. The 128 mglL result 
was considered an outlier and was' excluded from the unit process performance evaluation. ' 

d. Field Measurement Parameters (Wastewater). 

1) Specific Conductivity, pH, Dissolved Oxygen and Temperature. These parameters 
were measured continuously with calibrated field instruments at select locations throughout the 
WWTP. A summary of the data is presented in Appendix Table 

2) Effluent chlorine residual was randomly checked on three occasions during the 3-day 
sampling event using a HACHTM chlorine test kit. A summary of the data is provided in 
Appendix B, Table It should noted that readings were performed on samples collected 
prior to de~chlorination. WWTP data for the same period is included Table 
concentrations ranged from 0.11 to 0.21 mglL after dechlorination, 

16 



Report No. 32-EE·05Yl~07,29 November -7 Dece~ber 2006 

concentrations and mass loadings, and removal efficiencies are detailed for detected analytical 
parameters (if applicable) in Appendix E, Table A detailed summary of unit process 
removals, including Ibs/day removed is included in Appendix E, Table 

3) The average influent concentration (78 mg/L) was indicative of a low strength 
domestic wastewater. Influent TSS concentrations (54 n 204 mg/L) were consistent with low to 
medium strength wastewater. On average, the primary clarifiers removed 39.9 percent of 
and 67.5 percent These values were in the range of typical primary clarifier removal 
rates of 25 to 45% for BOD and 50 to 80% for TSS (WPCF 1990). The trickling filters 
effectively removed BOD, with an efficiency of 63.4 percent, within the typical range of 60 to 90 
% (Ivietcalf & Eddy 2003). Both trickling fiiters performed effectively. The secondary clarifiers 